
 

 SPE-174534-MS 

A Sustainable Choice for Water Treatment/Recycling When Injection is Not 
an Option or Water Supply is Limited 
 

Kent McManus, Eureka Resources, LLC 
Dan Ertel, Eureka Resources, LLC 
Jerel Bogdan, Eureka Resources, LLC 

Copyright 2015, Society of Petroleum Engineers 
 
This paper was prepared for presentation at the SPE Produced Water Handling and Management Symposium held in Galveston, Texas, USA, 20–21 May 2015. 
 
This paper was selected for presentation by an SPE program committee following review of information contained in an abstract submitted by the author(s). Contents 
of the paper have not been reviewed by the Society of Petroleum Engineers and are subject to correction by the author(s). The material does not necessarily reflect 
any position of the Society of Petroleum Engineers, its officers, or members. Electronic reproduction, distribution, or storage of any part of this paper without the 
written consent of the Society of Petroleum Engineers is prohibited. Permission to reproduce in print is restricted to an abstract of not more than 300 words; 
illustrations may not be copied. The abstract must contain conspicuous acknowledgment of SPE copyright.  
 

 
Abstract 
 
Limited disposal options and/or water scarcity have led the oil and gas industry in some shale plays to establish 
goals for minimizing the use of freshwater for drilling and completion activities by maximizing the recycle of 
wastewaters generated from exploration and production (E&P) activities. Many operators have established a goal 
of 100 percent recycle for their development activities. Eureka Resources, LLC (Eureka) has developed a 
business model which gives oil and gas operators a sustainable choice for recycling oil and gas wastewaters 
when water is scarce or disposal options are limited. The business model is based on operation of centralized 
facilities that targets recovery of useable by-products.  There are many challenges associated with operating a 
centralized oil and gas wastewater treatment system that includes pretreatment, crystallization, biological 
treatment, ion exchange and reverse osmosis unit processes. This paper summarizes the challenges and lessons 
learned during startup and shakedown of a thermal treatment (crystallization) based model.  This paper also 
summarizes the results of sampling and characterization efforts focused on: 
 

 Demonstrating that the treated water from a centralized oil and gas wastewater treatment facility can 
meet freshwater standards 

 Demonstrating that the salt quality generated by the crystallizer is equivalent to manufactured rock salt 
used for road deicing and other industrial  applications 

 Establishing characteristics and market value for the concentrated high calcium chloride brine purge 
generated by the crystallizer 
 

Introduction 
 

One of the most prominent of the Shale Basins in the US is the Marcellus Shale Basin – underlying large swaths 
of New York, Pennsylvania, Ohio, West Virginia, and Maryland. Due to scarcity of water resources as well as 
regulatory constraints and expensive treatment technologies, E&P companies in all shale basins must develop 
and implement innovative methods for re-use and adopt more localized and centralized water management 
systems.  E&P companies in various shale plays across the US are now consistently seeking out sustainable 
methods to transport, treat, dispose, and reuse development and produced waters to maximize the profitability of 
shale gas production and remain competitive in the marketplace. 



2  SPE- SPE-174534-MS-MS 

Eureka has been operating centralized oil and gas wastewater treatment facilities in Pennsylvania for over 7 
years and has optimized a thermal treatment based model for sustainable treatment and recycle of oil and gas 
wastewaters.  The model involves permitting, designing, constructing and operating comprehensive centralized 
wastewater treatment facilities utilizing state-of-the-art technologies to achieve the following goals and objectives: 

 Continuous improvement in the management/treatment approach for oil and gas wastewaters.  Where 
logistics are favorable, centralized treatment can be cost competitive with UIC disposal. 

 Locating centralized treatment facilities in close proximity to major fairways of development activities to 
minimize hauling and associated costs. 

 Providing customers with options for level of treatment with the goal of maximizing recycle of: 
o Pretreated Wastewater - water treated to reduce the suspended solids 
o Distilled Wastewater - water treated to remove dissolved solids 
o Clean Concentrated Brine - heavy (over 10.5 pounds per gallon) water that is very high in 

dissolved solids 
o De-Wasted Water - water that meets freshwater standards 

 Providing a discharge option that returns as much water as possible to the hydrologic cycle. 

 Maximizing recovery and beneficial reuse of recoverable by by-products (co-products) such as methanol, 
sodium chloride (salt) and calcium chloride. 

 Reduction of the long-term costs associated with treatment and recycling of oil and gas wastewaters. 

 

HISTORY OF EUREKA 

Eureka Resources, LLC (Eureka) currently provides centralized treatment, recycling and/or disposal of 
flowback/produced waters (wastewaters), as well as waste drilling fluids generated as a result of nonconventional 
natural gas exploration and development activities in the Marcellus play. Eureka placed its first centralized 
pretreatment facility in operation in November 2008 on Second Street in Williamsport, PA with a capacity of 
approximately 4,800 barrels per day (bpd) or 200,000 gallons per day (gpd). The facility was originally permitted 
by the PADEP Bureau of Waste Management under general permit WMGR119. In 2010, Eureka opened an 
expanded centralized treatment facility which is currently capable of treating/recycling up to 10,000 bpd (420,000 
gallons) of flowback/produced wastewater daily. The facility permit was converted to a WMGR123 general permit 
at this same time, as authorized by the PADEP Bureau of Waste Management.  

In 2012, Eureka obtained WMGR123 permits for two additional facilities – one in Standing Stone Township, 
Bradford County, PA and one off Reach Road in Williamsport, PA (See Figure 1).  All three of the Eureka facilities 
are permitted as essentially mirror facilities with 10,000 bpd capacities.  All of the Eureka facilities are permitted to 
allow installation of some or all of several unit processes.  The Second Street Williamsport Facility has 
pretreatment, oil recovery, mechanical vapor recompression distillers and methanol rectification.  The Standing 
Stone facility has pretreatment, first phase crystallization (generating commercial/industrial grade dry sodium 
chloride and liquid calcium chloride brine) and membrane biological reactor/ion exchange/reverses osmosis 
treatment capability. 

 

Drivers for Technology Selections 

Regulatory requirements are a very important driver for determining treatment requirements for oil and gas 
wastewaters.  Regulatory requirements can vary significantly between states.  Eureka has developed and 
maintained a strong working relationship with the Pennsylvania Department of Environmental Protection (PADEP) 
in order to adjust our business model as necessary to accommodate the ongoing evolution of regulatory 
requirements.  Prior to 2012, PADEP rules and regulations for disposing of flowback/produced water that is sent 
off-site for reuse was regulated as a residual waste, requiring permitting under one of three different General 
Permits applicable to oil and gas operations, as enforced by the PADEP Bureau of Waste Management: 
WMGR119, WMGR121, and WMGR123. 

On March 24, 2012 the PADEP revoked WMGR119 and 121 and revised/reissued General Permit WMGR123, 
which authorizes the processing and beneficial use of processed liquid wastes generated on oil and gas well sites 



SPE- SPE-174534-MS-MS  3 

and associated infrastructure.  WMGR123, issued under the authority of the PADEP Bureau of Waste 
Management, replaced the three existing general permits which previously regulated the recycling and reuse of oil 
and gas wastewaters. 

The new general permit removed some current restrictions on the recycling of oil and gas wastewaters, and 
added some new requirements. For facilities that plan to recycle and reuse relatively dilute waters, the new permit 
should be helpful. In particular, for wastewaters with low total dissolved solids (TDS) (i.e., less than 500 mg/l) that 
are in compliance with standards found in Appendix A of the permit (see Table 1), the wastewater will essentially 
be considered de-wasted and E&P companies will not have to manage the waste as a residual waste, and should 
be able to utilize existing fresh water designs for impoundments and handling of the water. 

However, for high TDS wastewaters which do not comply with the Appendix A standards, both the generators and 
users of the recycled water have new compliance standards. Until the processed oil and gas liquid wastewater 
has been transported to a well site and is actually used to develop a well, it must be managed as a residual 
waste. The requirements to manage the wastewater as a residual waste apply to both the operator generating the 
waste and the operator reusing the waste.  If either the generator of the wastewater, or the party beneficially 
reusing the wastewater, wishes to store the waste prior to either shipment or reuse, they will need to comply with 
storage requirements that are generally more stringent than the requirements under the oil and gas regulations. 

In addition to regulatory drivers, Eureka established business drivers (objectives) including: maximizing recovery 

of valuable by-products, applying a level of treatment that allows return of water to the hydrologic cycle, 

minimizing risks associated with transport/storage of wastewaters by E&Ps and providing a sustainable choice for 

oil and gas wastewater treatment when injection is not an option or water supply is limited.  Selection of the 

various technologies and technology suppliers employed by Eureka required consideration of our business 

objectives as well as a variety of factors including Marcellus-specific wastewater characteristics, make up or 

recycle water requirements and desired by-product characteristics.  For example, even when the decision was 

made to apply thermal technologies to achieve Eureka’s business objectives, selection of the appropriate type of 

thermal technology was a critical step.   Eureka considered several thermal technologies for by-product 

generation before selecting MVR crystallization based on performance drivers including higher energy efficiency, 

ability to handle a wider range of feed qualities, ability to capture condensate, and the potential for expansion in a 

sequential/modular fashion to achieve recovery of multiple by-products.   

 

Eureka’s centralized treatment business model is illustrated on Figure 2.  The unit processes employed by Eureka 

are summarized below: 

 

 Pretreatment: 

 
- Receiving Water Tanks 
- Primary Settling Clarifiers/Oil Skimmers 
- Methanol Rectification  
- Oil Separation/Recovery Facilities  
- Indoor Raw Water Storage Tanks  

 

 Chemical Precipitation: 

 
- pH Adjustment 

- Chemical Addition (sodium hydroxide, sodium sulfate, soda ash) 

- Secondary Clarifiers  

 

 Sludge Dewatering: 
 

- Sludge Holding 
- Sludge Dewatering (plate and frame, centrifuge) 

 



4  SPE- SPE-174534-MS-MS 

 Secondary Treatment - Distillation: 
 

- Pretreated Water Holding Tanks  
- NOMAD Units  
- Concentrated Brine Holding Tanks  
- Distillate Water Storage Tanks  

 

 Secondary Treatment - Crystallization  
 
- Pretreated Water Holding Tanks 
- Crystallizer  
- Concentrated Brine Holding Tanks 
- Distilled water Storage Tanks 

 

 Tertiary Treatment [Patent Pending]: 
 

- Membrane Biological Reactor (MBR) System 
 Anoxic Tank 
 Aerobic Tanks 
 Membrane Tanks 

- Reverse Osmosis (RO) System 
 RO Feed Tank 
 RO skid 
 Effluent Storage Tank 

 
The actual unit processes installed at each facility depend on customer needs.  Eureka recently modified the 
WMGR123 and air permits for the Second Street facility to include methanol rectification (removal and recovery of 
methanol for beneficial reuse) and is in the process of modifying the Standing Stone facility WMGR123 and air 
permits to include methanol rectification.  Eureka also obtained a WMGR029 permit for the Second Street facility 
which allows management of waste oil.  Eureka is also in the process of planning additional centralized treatment 
facilities in Pennsylvania, as well as possible additional centralized treatment facilities in Ohio and West Virginia.  
Eureka is also involved in discussions with O&G Producers about dedicated centralized or satellite treatment 
and/or storage facilities.  
 

Crystallization Technology - Lessons Learned 
 
Eureka has gained valuable experience during the selection, design and operation of a crystallizer based oil and 
gas wastewater treatment facility in the Marcellus Play in Pennsylvania.  Many lessons have been learned which 
can be applied to future applications of crystallizer technologies to oil and gas wastewater treatment: 

 
 Mechanical Vapor Recompressions (MVR) Crystallizer Technology Vendor Selection:  Application 

of crystallizer technology for treatment of oil and gas wastewaters is extremely limited.  Much of the 

existing design and operating experience for MVR crystallizers is based on solution mining brine feeds 

which are nearly saturated with sodium chloride and are lower in variability with regard to other 

constituents that can complicate crystallizer design and operation (e.g., other chloride salts).  Also, much 

of the non-desalination crystallizer experience is outside the United States (US).  There are several 

factors which must be considered when selecting a crystallizer vendor:  

- Domestic vs. Foreign Vendors - Selection of a foreign vendor can complicate various elements 

along the lifeline of the project, including general travel and communication (time zone) issues, 

scheduling and shipment of components, potential management of numerous foreign sub-

vendors, challenges associated with procurement of replacement/spare parts during operation to 

minimize downtime, responsiveness of technical support and operator training, obtaining clear 

and usable design deliverable and O&M documentation, currency conversions, and units of 

measure challenges. 



SPE- SPE-174534-MS-MS  5 

- Blowers versus Turbo-compressors – Capital costs, energy use, safety and operating costs 

should be considered.  The need for a bypass line to assure proper operation should also be 

considered. Visits to similarly sized operating facilities to verify performance are recommended. 

- Turn Down – The design capacity and ability of the crystallizer to operate at lower than basis of 

design (turn down) must be well understood.  The turn down capability along with the reliability of 

raw wastewater delivery rates will dictate the need for and size of storage requirements upstream 

of the crystallizer. 

- Building Codes/Certifications–Foreign vendors may not be familiar with local, state and federal 

building codes and certifications which must be factored into the design of the crystallizer 

process.  

- Materials of Construction – The corrosive nature of mixed brine solutions must be considered 

when selecting the materials of construction for the major equipment, vessels and process piping. 

- Fabrication – Visits to the various major equipment manufacturers/sub-vendors during 

fabrication must be performed to verify that fabrication activities are on schedule.  Delays in 

fabrication will delay completion of construction. 

- Boundary Limits - Attention to boundary limit requirements is important; including confirming 